
Assessing and Improving Urban Sanitation - a Case 

study approach of Odisha Integrated Sanitation 

Improvement Project 
 

by 

 

Sankalp Swastik Sahoo, 

 
M.Tech, Environmental Engineering, 

Delhi Technological University, Delhi, 2015 

 

SUBMITTED TO THE DEPARTMENT OF ENVIRONMENTAL ENGINEERING, 

IN PARTIAL FULFILLMENT OF THE REQUIREMENTS FOR THE DEGREE OF 

MASTER OF TECHNOLOGY  

IN  

ENVIRONMENTAL ENGINEERING 

AT 

DELHI TECHNOLOGICAL UNIVERSITY, DELHI 
 

JULY 2015 

 

Under the Supervision of  

 

MRS. GEETA SINGH, 

Assistant Professor,  

Department of Environmental Engineering, 

Delhi Technological University,  

Delhi, India. 

 

 

 

DEPARTMENT OF ENVIRONMENTAL ENGINEERING 
[...]
conventional treatment.  The numerical standards for discharge to Class C waters are as 

follows: 

 5 day BOD = 30 mg/l 

 Total suspended solids = 50 mg/l 

 Total coli-form = 5000 counts /100 ml 

 Dissolved solids = 1500 mg/l 

 Chloride = 400 mg/l 

 Dissolved oxygen = 4 mg/l 

 pH = 6.5 – 8.5 

8.5 Operational Reliability 

With a Design-Build-Operate mode of operation, the contractor has a multi-year contract 

for plant operation. The contractor shall be required to provide a performance and cost 

guarantee for the operations period, but eventually the plant operation shall be turned over 

to the Bhubaneswar Municipal Corporation. For this reason it is important that the 

technology selected be easy to operate and troubleshoot, and provide reliability under a 

wide range of operational conditions. 

8.6 Proven Track Record 

All treatment options have operational risks. Tried and tested processes enjoy the 

advantage of world-wide knowledge and experience, with much training and information 

available to operators.  



 

Page | 59  

 

Innovative processes improve efficiencies or widen the range of applications but they may 

also introduce operational uncertainties. Since this would be a project of large magnitude, 

therefore the opportunity cost of taking risks should be minimal and hence the process 

selected should have enjoyed a fair degree of success. Untested processes, are more 

suitable for communities where technical expertise and resources are readily available and 

have only been in operation for a limited period of time.  

Given the expected capabilities of the local labour force, the Odisha project requires that 

proven technology be used in the plant design. And therefore analysis has been done 

regarding those processes which have had a fair amount of successes in their operation in 

India given the changes in climate and other associated conditions. 

8.7 Best Life-Cycle Cost 

Life-cycle costs shall also be used as an indicator of best value for the process. The analysis 

requires that capital and operational costs are considered. The analysis, therefore, requires 

knowledge of availability of land and cost, construction cost, and operational inputs, such 

as manpower, energy, chemicals, and repair costs, which were obtained from the relevant 

authorities during the duration of the project. 

8.8 Resource Recovery 

The State Govt. is interested in minimizing the electricity requirements inorder to bring 

down operational costs and ensure the project is less burdening on the public. The project 

shall be designed to reduce capital, land and operational cost. Utilizing effluent and 

stabilized sludge as resource recovery may also be considered during the analysis.   

8.9 Selection Criteria 

One of the most challenging aspects of a wastewater treatment system design is the analysis 

and selection of the treatment process and technologies capable of meeting the project 

requirements. 



 

Page | 60  

 

The process shall be selected based on compliance with discharge standards as stated 

above. While costs are important, other factors shall also be given due consideration. For 

instance, effluent quality, process complexity, process reliability, environmental issues and 

land requirements should be evaluated and weighted along with cost considerations as 

summarized in Table 8.2. 

Table 8.2: Sewage Treatment Process Selection Considerations 

Consideration Goal 

Power requirement   Minimizing power requirements 

Land required Minimize land requirement 

Capital Cost of Plant Optimum utilization of capital 

Operation & Maintenance costs Attaining lower running cost 

Maintenance requirement Simplicity and reliability 

Operator attention  Easy in  understand procedures 

Reliability Deliver the desired quality on a consistent basis 

Resource Recovery Ability to abate operational costs. 

 

8.10  Resource Recovery 

Methane generated in anaerobic digestion can be used to supplement the energy 

requirement of the plant. Typically the gas is used for providing heat for maintaining the 

digester temperature in the mesophilic range of 35 degrees Celsius and to run blowers for 

the aeration oxygen requirements.  Some plants in India have reported energy recovery in 

the range of above 80% of the total plant requirement (Rithala STP) (Tokyo Engineering 

Consultants 2004). Recent experience with the Jaipur STP and Rithala STP seem to suggest 

that the expected amount of energy generated by the anaerobic digesters is in the order of 

60 to 85 percent of the plant needs. 

Temperature in Odisha is very favourable for anaerobic digestion.  The ambient 

temperature, ranges from 20°C in the winter to 45°C in the summer and thus minimizes 

heat loss from the digesters, compared to locations in the colder climate. So a small fraction 



 

Page | 61  

 

of biogas would be used for maintaining the digester temperature in the mesophilic range 

of 35 degrees Celsius. The majority of biogas can be used to generate electricity.  

Once pre-treated, the biogas is supplied to a gas engine where it is converted to mechanical 

or electrical energy.  

A side benefit of producing energy is that the Government of India shall be able to sell 

carbon credits in the world market.  Carbon credits are pollution equivalencies that some 

industrialized countries buy to offset their own emissions.  Carbon credit is generated by 

converting the methane produced in the plant to carbon dioxide, via power generation. It 

may be noted with interest that Governments of Tamil Nadu and Uttar Pradesh have carbon 

credit units of 4,44,000 and 16,20,000 units respectively till 2012 from methane gas. 

8.11  Process Descriptions 

The following are descriptions of processes under evaluation. 

a. Activated Sludge Process 

Activated Sludge Process is a suspended growth aerobic process, similar to extended 

aeration. It includes a primary clarifier to reduce the organic load to the biological reactor. 

Apart from the normal processes followed till clarification, the following unit operations 

are also involved in this process. 

 Sludge Thickening 

 Anaerobic Sludge Digestion 

 Sludge Dewatering 

 Gas Holder 

 Gas Engine for Power Generation 

 

About 35% of the organic load is intercepted in the primary clarifier in the form of sludge, 

decreasing the loading in the aeration tank. (Jahan et al. 2011). Detention period in the 

aeration tank is maintained between 4-6 hours at a sufficient temperature. Then the mixed 



 

Page | 62  

 

liquor is sent to the secondary clarification where sludge and liquid are separated. A major 

portion of the sludge is re-circulated and excess sludge is wasted to a digester. Significant 

improvement in effluent quality can be obtained by applying the variable solid retention 

time (5–7 days) dependent on temperature variation (Shahzad et al. 2015). 

Membrane fouling is responsible for decreasing treated water production and 

simultaneously increasing maintenance as well as operation costs. Even though 

economically unsustainable, addition of powdered activated carbon could reduce 

membrane fouling.(Torretta et al. 2013) 

Sludge generated in the primary clarifier and excess sludge from the activated sludge 

requires digestion for multiple reasons; pathogen reduction, volume reduction and biogas 

generation. The digestion also improves de-waterability of the sludge.  

Primary sludge contains high volatile solids and secondary sludge contains a lesser amount. 

The biogas, thus generated can be used for power generation by gas engines. Generated 

power can be used for operation of the plant. It may meet 60 - 80% of the power required 

for running the entire sewage treatment plant under favourable climatic condition for 

anaerobic digestion.  

b. Aerated Lagoon 

Aerated lagoons are completely mixed aerobic biological reactor without recycling. 

Lagoons are normally earthen basin where air is supplied for biological activity. Overflow 

of aerated lagoon is either sent to a sedimentation basin or clarifier. Mean cell residence 

time is maintained at 3 to 6 days. Depth of aerated lagoon is generally maintained 3 to 3.5 

Meter.  

Some researchers have also argued against the huge spending of economic resources 

towards other systems. Because BOD5 – the main indicator assumed to be a test of waste 

water strength is highly over-reported. (Rich 2010) It has been reported that as many as 60 

percent of the BOD5 violations nationally may have been caused by nitrification in the 

BOD5 test rather than by improper design or operation. 



 

Page | 63  

 

Since lagoons are quite big with hydraulic detention time is 3 to 4 days, they require a very 

large area. Operation of the plant is simple but power consumption is high to maintain the 

Mixed Liquor Suspended Solids (MLSS) in suspended solids. 

c. Extended Aeration 

Extended aeration is a modified version of the activated sludge process. It is a suspended 

growth aerobic biological process. In this system sewage, after screening and degritting, is 

fed to an aeration tank. No primary clarification is done before feeding to the aerobic 

process. The food to microorganism ratio or F/M ratio is kept low usually below 0.05 mg 

BOD/mg MLSS and detention period is maintained between 12 to 14 hours.  

Due to high detention period and low F/M ratio, endogenous respiration of biological mass 

takes place. Sludge generation is comparatively low but, up to certain extent, it is matured. 

In most applications the sludge generated from this process is directly disposed to drying 

beds. Alternatively, after thickening the sludge is dewatered mechanically. 

The extended aeration process comprises of following units: 

 Screening 

 Degritting 

 Aeration Tank 

 Clarifier 

 Sludge Recirculation System 

 Sludge Drying Bed / Sludge Dewatering System 

 

Extended aeration process is simple to operate. It is a proven process to produce treated 

effluent with BOD and TSS less than 30 mg/l, and often below 20 mg/l. 

Since there is no primary clarifier, the entire BOD load goes to the aeration tank. Oxygen 

/ air requirement is higher than with primary clarifiers.  



 

Page | 64  

 

Because extended aeration is a proven process and simple in operation, it is favoured in 

small facilities. This process, however, is not advantageous for large plants because it 

requires more space and its operating cost is high due to power consumption. 

d. Moving Bed Bio Reactor (MBBR) 

The Moving Bed Bio Reactor is an aerobic attached biological growth process. It does not 

require a primary clarifier. The raw sewage, after screening and degritting, is fed to the 

biological reactor. It comprises of the following unit operations: 

 Screening 

 Degritting 

 Moving Bed Reactor 

 Clarifier 

 Sludge Dewatering 

 

Since it is an attached growth process, sludge recirculation to the reactor is not required. 

In the reactor, floating plastic media is provided which remains in suspension. Biological 

mass is generated on the surface of the media. Attached biological mass consume organic 

matter for their metabolism. Excess biological mass leaves the surface of the media and is 

settled in the clarifier. 

Moving Bed Reactor needs less space since there is no primary clarifier and detention 

periods are generally 4-5 hours. Approximately 2 man hours per week were needed for 

operation of a plant originally designed with the MBBR process. (RUSTEN et al. 1997) 

Moving Bed Reactors were initially used for small sewage and effluent treatment plants in 

the range of 1 to 5 MLD because of less space requirement. This process was not successful 

at higher capacities. In large plant, media quantity is high and requires long shut down 

period for the plant. Moreover the plastic media is patented and not available in the open 

market, leading to single supplier conditions which limits price competition. 



 

Page | 65  

 

Also, the membrane fouling behavior was more severe in the MBMBR than in the CMBR 

due to a thick and dense cake layer formed on the membrane surface, which was speculated 

to be caused by the filamentous bacteria in the MBMBR (Yang et al. 2009). 

e. Sequential Batch Reactor, or SBR 

The Sequential Batch Reactor is an aerobic process where raw sewage is treated in batches. 

After screening and de-gritting, sewage is fed to the batch reactor. Reactor operations take 

place in sequence. In one cycle biological processes and sedimentation takes place in the 

following steps. 

 Filling tank 

 Aeration 

 Settling 

 Decantation 

 Sludge withdrawal 

 

For continuous treatment of sewage a number of reactors are installed and synchronized so 

that different activities take place in different reactors so that sewage can be treated 

continuously. In this process some nitrification may takes place, where excess oxygen is 

available.  

Since all unit operations take place in one tank without separate clarifiers, a smaller foot 

print is required.  

According to (Zhang et al. 2006), COD removal averaged at 94.9 and 97.7%, respectively, 

for SBMBR and CMBR during their 8 months experimental period. So, efficiency-wise, 

the SBR can be said to be highly effective. 

Power requirements are high, since the process includes larger electrical equipment; 

blower, pumps and chemical feeders. Moreover, according to (Ahmed et al. 2007), 

membrane fouling was also observed due to the cluster growth of microbes - 

Proteobacteria.  



 

Page | 66  

 

Nevertheless, a number of large scale plants exist around the world with several years of 

continuous operation. In India there are large plants operating efficiently for more than a 

year. This technology was started in smaller plants with controlled and skilled operation 

and maintenance. 

f. UASB 

UASB process is an Up-flow Anaerobic Blanket Process wherein the organic matter is 

digested, absorbed, adsorbed and metabolized into bacteria cell mass and bio-gas.  

The UASB process is a combination of physical and biological processes. Main feature of 

the physical process is separation of solids and gases from the liquid and of the biological 

process is degradation of decomposable organic matter under anaerobic conditions. The 

bio-gas generated can be utilized for generation of electricity. Sludge cakes after 

dewatering and drying on sludge drying beds are suitable to be used on field as manure. 

The UASB system also does not require any other external energy and require very less 

mechanical equipment. 

There have been novel ways towards resolving problems associated with UASB system 

(Chowdhury & Mehrotra 2004). But these have not been found to be sustainable in the 

long run. 

However adequate post treatment is always required to polish the UASB effluent to meet 

standards. UASB reactor can bring down the BOD and TSS of the domestic wastewater 

up to 65-75% and 70-85% respectively.  

Therefore post treatment in form of final polishing unit is always required. Even after the 

post treatment with final polishing unit (FPU), it is difficult to achieve the desired effluent 

standards. Faecal coli forms removal varies from 1-2 log units.  

g. Waste Stabilization Pond (Combination of Anaerobic and Aerobic Pond) 

In waste stabilization ponds sewage is treated in a series of earthen ponds. Initially after 

screening and degritting it is fed to an anaerobic pond for pre-treatment. Depths of 

anaerobic ponds are usually 3 to 3.5 m and as a result the lower sections of the ponds do 



 

Page | 67  

 

not get oxygen and an anaerobic condition is developed. BOD reduction takes place by 

anaerobic metabolism and gases like phenols and methane is produced creating odour 

problems. After reduction of BOD by 40% it enters the aerobic pond, which is normally 

1.0 m to 1.5 m in depth. Lesser depth allows continuous oxygen diffusion from atmosphere. 

In addition, algae in the pond also produce oxygen.   

Although BOD at the outlet remains below 30 mg/l, the effluent can have a green colour 

due to presence of algae.  The algae growth can contribute to the deterioration of effluent 

quality (higher total suspended solids). 

The operating cost of a waste stabilization pond is low, mostly related to the cost of 

cleaning the pond once in two to three years. 

Waste stabilization ponds require large land areas and they are normally used for small 

capacity plant, especially where open land is available.  

h. Wetland Construction 

Wetlands are natural processes similar to stabilization ponds. After degritting, sewage is 

fed to the wetland. Wetlands are shallow ponds comprising submerged plants and 

floating islands of marshy species.  



 

Page | 68  

 

Chapter 9 :   Sustainability Analysis    

 

The United Nations (Brundtland 1987) defines sustainability as the ability of this generation to 

meet the needs of their present without compromising on the ability of future generations to meet 

theirs.  

Sustainability, whether weak or strong (in environmental economics) holds human and natural 

capital equally responsible for ensuring continuity of every form of life. Working out a fine balance 

between the two forms is more acceptable than   

Appropriate selection of effective indicators is a fundamental key to the success of an index or a 

rating system. A common procedure must be followed while establishing appropriate indicators. 

(Bossel 1999) developed four key steps for going from a whole system to individual indicators and 

later implementing them into the participating processes.  

The four main steps are as follow (Bossel 1999):  

1. Basic understanding of the entire system  

2. Identification of representative indicators  

3. Conduct a participative process of ascertaining sustainability. 

The first step, understanding the working of the system – how the system has developed, how it 

works are key to the viability of the orienteers and the indicators. The next step is identifying the 

representative indicators, which is further comprised of sub-steps, which are discussed as below. 

In these sub-steps, representative indicators are chosen from the immense number of potential 

candidate (Bossel 1999).  

The third step requires the prioritization of the indicators in order to convert indicator information 

into orienteer satisfaction. The final step involves input through external opinions in order to 

compensate the decisions made by the person who has established the indicators. By having 



 

Page | 69  

 

appropriate external reviewers, a broad spectrum of knowledge, mental models, experience, and 

social/environmental concerns can be highlighted (Bossel 1999). 

Mitchell (1996) has developed a practice, specific to the sustainable development, for identifying 

appropriate indicators for the entire system. The broad parameters of the method are:  

1. System objectives definition with clear definition and purpose of the objectives. 

2. Finding out which data is available from trusted sources and verifying the authenticity of them 

with respect to clear definitions. 

3. Defining locally and globally important issues. Perception of such issues may vary from person 

to person and hence taking the help of experts and other technical persons is critical towards 

finding out the local relevance of globally relevant data and vice-versa. 

4. Developing a rating system based on the levels of information available and then ensuring that 

the rating system is based on scientifically established facts. 

5. Selection of the sample population is another crucial factor in improving the efficiency of data 

collection, analysis and generation of scientifically valuable results. More so, in a developing 

country like India where levels of education are not so well balanced. 
